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Notes for using this parts book

This book was prepared based on information available in June 1995.
Parts are subject to changes in design without prior notice.
Parts supplied as complete assemblies are circled by a dotted line [____!.
If the symbol X is found in the “Parts No.” column, refer to the different parts
list on page 33.
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Hinweise zur Verwendung dieser Teileliste

. Dieses Buch basiert auf den Informationen vom Juni 1995.

2. Modelldnderungen sind vorbehalten.

. Die Teile, die als kompletter Satz geliefert werden, sind mit einer { 1
gestrichelten Linie umrandet.
. Dieses Zeichen % in der Spalte “Parts No. (Teil-nummer)” verweist auf die

Gesonderte Stiickliste auf Seite 33.
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Notes sur l'utilisation de ce manuel de
pieces détachées

. Ce manuel a été fait d’apreés les renseignements valables au mois de Juin 1995.

2. Les pitces peuvent étre sujettes & des modifications sans préavis.

. Les piéces fournies en tant qu’assemblages complets sont encadrées avec un trait

pointillé | 1.

. Sile symbole * se trouve dans la colonne “Parts No. (N°de piéce)” veuillez la vous
référer a la liste de piéces annexe page 33.
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Notas para usar este Manual de Piezas

. Este libro ha sido compilado basdndose en los datos de que se disponia en junio 1995.

2. Las piezas quedan sujetas a cambios de disefo sin aviso previo.

. Las piezas suministradas como conjuntos completos se enmarcan con una linea

———-——

punteada [ __ 1.

. De haber un simbolo X junto al “Parts No. (Ntumero de Pieza)”, habra que mirar la
lista de piezas separada de la pAgina 33.
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118-916-050
B . $1EZ#RA{R / Stitch number conversion / Stitchzahlumrechnung /
Conversion de nombre de points/ Conversiéon de nimero de puntadas
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A . £{4Bd{% / Machine body / Maschinengehéuse / Corps de la machine / Cuerpo de la maquina

REF.NO. CODE |qTY Lo NAME OF PARTS RV

10 $36590009 | 1[~vKg1s3 BED BASE ASSY

10-1 $36591000 [ 1[~v ks BED BASE

10-2 $03372109 | 1|~ k#Hsc—ry 2 BED COVER (R) ASSY

10-3 114984000 | 1|~v kHi<—T 4 BED COVER SHAFT

10-4 151605002 | 2|k x %595 SET SCREW, M5.95

10-5 $07995001 | 1|s5vFLix—vz CLUTCH LEVER ASSY

10-5-1 142307001 | 1|4 5YFH KL= 23 CLUTCH DRIVING LEVER ASSY
10-5-2 115025001 | 1|45 VF4FoLK—41 CLUTCH DRIVING LEVER PLATE
10-5-3 115268002 | 1|y x % U556 SCREW, M5.56

10-5-4 021750112 | 1|12 2# v $556-32 NUT, 1 M556-32

10-6 062711212 |  2|+~12476-32x12 SCREW, PAN M4.76-32X 12

10-7 025710232 | 2|eS¥#xF1%476 WASHER, PLAIN M 4.76

10-8 $36816001 17595y EoL-% SPRING

10-9 100251001 | 2|k 2 %635 SET SCREW, M6.35

1 114982000 | 1|~V rH1 7Tk BED BASE FELT

12 S03374109 |  1|~xY KAH/K—14 3 BED COVER (L) ASSY

13 114984000 | 1|~V KH/K=Y s BED COVER SHAFT

14 114985001 |  2|~Y bh/s— k A/8% SPRING, PLATE

15 062680512 |  2[+~2437-20x5 SCREW, PAN M4.37-40X5

16 114986101 | 1|7 -4~y KaF KL b BOLT

17 115275001 | 1|n—=nHss— LOOPER COVER

18 503376001 1~y Ky 8- COVER

19 105329001 | 1|##% WASHER

20 114988001 | 1|4 %va37 SHOULDER SCREW, M4.37

21 108520009 | 1|x45+> OIL CAP

22 117934009 | 1|24 5+~ OIL CAP

23 117936009 | 2|24 5% OIL CAP

24 110104000 | 1|x45t> OIL CAP

27 106436001 | 4|7z k (L=30) FELT (L = 30)

28 147691000 | 2|7 T b (L=18) FELT (L= 18)

118-916-050
B . §¥XZH#ARA{R / Stitch number conversion / Stitchzahlumrechnung /
Conversion de nombre de points/ Conversiéon de nimero de puntadas
REF.NO. CODE  |qQTY E2 2o NAME OF PARTS RV

1 * 1hunzAarhehasz STITCH CONTROL CAM ASSY
1-1 014821022 | 2|7+ rxzxv79ay %3 SET SCREW, SOCKET (CP) M7.94
1-2 $03433001 [ 1|[rumzhane STITCH CONTROL CAM SEGMENT
1-3 115113001 | 1|e>2va37 SCREW, M4.37

1-4 115114001 | 1|AusaxALHL Y73 STITCH CONTROL KNOB

1-5 115115001 | 1|+ os5x SPRING, COMPRESSION

1-6 115116001 | 1|4> %437 SHOULDER SCREW, M4.37

2 $03436001 | 1[runzxAshmEr STITCH CHANGING (M) GEAR

3 115118001 | 1|Arh>mE¥v oo STITCH CHANGING (M) GEAR STUD
4 $03437001 | 1[runzArhoxv STITCH CHANGING GEAR

5 $03438001 | 1|s>xva37 SHOULDER SCREW, M4.37

6 503439001 | 1[2n7.94 ROLLER 7.94

7 $03440001 [ 132> 15— STITCH 32 LEVER

8 503441001 | 1|s#> 23476 SHOULDER SCREW, M4.76

9 $03442001 [ 1[e&vrn5-43 SET SCREW COLLAR ASSY

9-1 014770622 | 2|7+ b Ax2V6357 %3 SET SCREW, SOCKET (CP) M6.35
10 $05724001 [ 1[rx7w RETAINING RING
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C . BRih-fS1E (R / Driving clutch and brake mechanism / Antriebsk

upplung Und

Stoppmechanismus/Embrayage d’entrainement et mécanisme d’arrét /

Embrague de mando y mécanismo de detencién
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C . BREp-f1ERYHR / Driving clutch and brake mechanism / Antriebskupplung Und
Stoppmechanismus/Embrayage d’entrainement et mécanisme d'arrét/

Embrague de mando y mécanismo de detencién

REF.NO. CODE |[qTY ELAA NAME OF PARTS RV
1 115215100 1o rso 2501 DRIVING SHAFT BUSH (L)
2 $03378000 117 K99 2420R DRIVING SHAFT BUSH (R)
3 013760712 2| r 225957 %3 SET SCREW, (CP) M5.95
4 S03379101 1W\F~-v-2z2 PULLEY ASSY
4-1 $34341001 117-1 PULLEY
4-2 114992000 2{=— kP4 NEEDLE BEARING
4-3 $34340001 1HE—nrsr BALL HOLDER
4-4 112751003 3{ A %9357 SCREW, M3.57
5 071079450 1awxaysne BEARING BALL 5/16
6 114997001 HWT-VEKSH DK% SPRING
7 071055650 1A %3732 BEARING BALL 7/32
8 S03381101 1AM YTHALY 2 STOP CAM ASSY
8-1 S03382101 1R Y THA STOP CAM
8-2 S03383001 1|1 Kk2hany BRAKE CAM SEGMENT
8-3 S03384001 AN YTHLAY STOP CAM SEGMENT
8-4 S03385000 1|proandn CUSHION RUBBER
8-5 S03386001 1R MY THLIIKR SPRING
8-6 115004001 2|1 L~ Ty CAM SEGMENT STUD
8-7 S03387001 1175V F142 CLUTCH PLATE
8-8 $05725001 2|2 2 %9556 SCREW, M5.56
8-9 115000000 PAAVE & ¥/ E 3 TOOTHED WASHER
8-10 021750112 21134+ +556-32 NUT, 1 M556-32
8-11 $03388001 1Mo ks DRIVING SHAFT
8-12 149996001 MNANYTHhLEY 2T STOP CAM SET SCREW
8-13 014821022 H7+rx2T7989 %3 SET SCREW, SOCKET (CP) M7.94
9 510668001 HEEE WASHER
10 115008000 UESPZLs BALL BEARING
11 $36615001 1"VWosvFar1s:z CLUTCH BODY ASSY
11-1 $36616001 1Vs5vyFaq CLUTCH BODY
11-2 S03392001 1|E-nF4xT14 BALL PRESSER PLATE
11-3 115011201 1|HI +6.35 BOLT, M6.35
11-4 115012002 1| b X %635 SET SCREW, M#6.35
11-5 150554002 117 r6.35 NUT, M6.35
11-6 $03393001 1| XA bYiIta o STOPPER BRACKET
11-7 503394001 BN STOPPER SHAFT
11-8 025800332 1eSsH¥HxH 1714 WASHER, PLAINL7.14
11-9 $03395000 PV EEPA CUSHION RUBBER
11-10 $34806001 1|X%x947 SPRING HOLDER
11-11 $36693001 HISYFRAMYIN=1X2 CLUTCH STOPPER SPRING
11-12 115018001 4lhrvamdn CUSHION RUBBER
11-13 025800332 1leSHHxd17.14 WASHER, PLAINL7.14
11-14 021800102 2(7v 12714 NUT, 1 M7.14
11-15 149996001 1A MY THALEY bRT STOP CAM SET SCREW
11-16 S03401001 12 H4 SPRING HOOK
12 $03402001 11753y FEex/(% SPRING
13 115022001 1 <xns SPRING HOOK
14 102571003 1]+ +a37 NUT, M4.37
15 S03403001 1A YI=2 T STOPPER SCREW
16 $36694001 1|er¥3L/-23 REGULATING LEVER ASSY
16-1 S03405101 LAV E P& € X [Pt STITCH CONTROL LEVER
16-2 $36695001 1|y 2 CLAW
16-3 S03407001 == ROLLER
16-4 S03408001 L ==K -3 SHOULDER SCREW
16-5 110161004 1|1+ +az6 NUT, M4.76
16-6 018062022 1|7+ KN h6x20 BOLT, SOCKET M6X20
17 $35727001 1WsvyFs1Ty CLUTCH BODY SHAFT
18 $37362001 1|17 ~-%LiX~4 3 BRAKE LEVER ASSY
21 $36642001 1MFv—%Li=34 BRAKE LEVER SHAFT
22 014710522 1|\ 7HrrAxT4767 K3 SET SCREW, SOCKET (CP) M4.76
23 $37133001 1|7L-%>v7 BRAKE SHAFT
24 014710522 1|7+ r 2224767 K 32 SET SCREW, SOCKET (CP) M4.76
25 $20740101 1| xx2ax10o -0 SCREW, SEAL M4X10
26 048080142 1|bATS9aCs RETAINING RING, C8
27 153596001 1|¥Hz WASHER
28 $36700001 1HTL—FLsK~1K2 SPRING

118-916-116



. $148EREHRA(% / Needle bar and driving clutch mechanism / Nadelstange und
antriebskupplung / Barre a aiguille et mécanisme d’embrayage d'entrainement/
Barra de aguja y mecanismo de embrague de mando

118-916-117




D . §H4#ER@EHRE{% / Needle bar and driving clutch mechanism / Nadelstange und
antriebskupplung /Barre a aiguille et mécanisme d’embrayage d’entrainement/
Barra de aguja y mecanismo de embrague de mando

REF.NO. CODE Q'TY ErAd NAME OF PARTS RV
1 $03409001 HGAYE $7X 2 S X 2 NEEDLE BAR DRIVING ASSY
1-1 $03410001 1W75>20vk%23 CRANK ROD ASSY
1-1-1 S$03719001 173520 kL8723 LOWER CRANK ROD (L) ASSY
1-1-1-1 142658001 2| A%x2437 SCREW, M4.37
1-1-1-2 $03412000 11252y KTk FELT
1-1-1-3 015770812 1|bA2T6350HY SET SCREW, SOCKET (CN) M6.35
1-1-1-4 014770622 1|7+ b A2V6359K3 SET SCREW, SOCKET (CP) M6.35
1-1-2 $03720001 17590V Fks2> 793 UPPER CRANK ROD (S) ASSY
1-1-2-1 148425002 2|7FKN +a37x14 BOLT 4.37X14
1-1-3 S03414001 1lav Kk CRANK ROD
1-1-4 021800102 1|V r1 2714 NUT, 1 M7.14
1-1-5 115042001 11V r7.14 NUT7.14
1-2 S03415001 HAVE X8 S I AT, B3 NEEDLE BAR DRIVING LEVER ASSY
1-2-1 115048101 AV EE EVE 5 NEEDLE BAR BRACKET
1-3 $03417000 1M7L= b FELT
1-4 $03418000 1L A HZ WASHER
1-5 105812003 1]1+Y +7.94 NUT, M7.94
2 $03419001 1By WASHER
3 $03420001 AN IZAT R NEEDLE BAR DRIVING LEVER SHFT
4 014760622 2(7F k42595 SET SCREW, SOCKET (CP) M5.95
5 S03421001 1Yy bhS5-23 SET SCREW COLLAR ASSY
5-1 014770622 2|7F b x2T6357 K32 SET SCREW, SOCKET (CP) M6.35
6 $03423001 L AVE v NEEDLE BAR
7 $03424000 I AVE B ¥ YAt NEEDLE BAR BUSH (U)
8 $03425000 HAVE 2 X ¥ %) NEEDLE BAR BUSH (D)
9 115053016 132> 1nUTQXT (#16) NEEDLE TQX1 (#16)
10 140553102 1|Pa=U%bA2T3.18 SETSCREW, M3.18
1 S03426101 AVE 7R £ 383 NEEDLE BAR CLAMP ASSY
11-1 $03427101 HAYVE R £ NEEDLE BAR CLAMP
11-2 $03428001 1|7rE> THREAD TAKE-UP
11-3 062671212 1|+~ 10357-40X12 SCREW, PAN M3.57-40X12
12 $03429101 WAV L NEEDLE GUIDE
13 062710612 1|#+~2476-32%6 SCREW, PAN M4.76-32X6
14 $36622001 IV EE] NEEDLE PLATE
15 $01702001 3|75 %437X10 SCREW, OVAL M4.37X10
118-916-117



1% ) B8{% / Feed mechanism / Transportvorrichtung / Mécanisme de I'entrainement /

Mecanismo de la alimentacion

E1.
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E1. XY Bd{R /Feed mechanism/Transportvorrichtung / Mécanisme de I'entrainement /

Mecanismo de la alimentacién

REF.NO. CODE Q'TY Ao NAME OF PARTS RV
1 115078101 1\Hoasy CAM SHAFT
2 503444000 Nhavosra0L CAM SHAFT BUSH (L)
3 115080000 1\BALTd o 22IR CAM SHAFT BUSH (R)
4 013760712 2({b AR TS959 K3 SET SCREW, (CP) M5.95
5 3% 1ot —-L¥yss WORM GEAR ASSY
5-1 014770622 2|7F b ART635T K2 SET SCREW, SOCKET (CP) M6.35
6 P HERE R A TRANSVERSE FEED CAM ASSY
6-1 014770622 2|7 F b AXT6357 K3 SET SCREW, SOCKET (CP) M6.35
7 b M ERE A F PR VERTICAL FEED CAM ASSY
7-1 014770622 2{7PF b ART6357 K3 SET SCREW, SOCKET (CP) M6.35
8 $36626001 HEFAELT FEED BRACKET
9 $37444001 U EEPVE RS VT B HOLDER BAR
10 $03471001 HEERE A DPT YN VERTICAL FEED LINK (A)
1 $03472001 125200498 VERTICAL FEED LINK (B)
12 $03473001 HERE NP E PYE VERTICAL FEED CONNECT ROD ASSY
13 $03474001 1|5 %9476 SHOULDER SCREW, M4.76
14 021710102 1l+v r1>2476 NUT, 1 M4.76
15 115105001 1270 UFaAGEY LIS~ VERTICAL FEED ADJUST LEVER
16 062680512 2|+ ~2437-40x5 SCREW, PAN M4.37-40X5
17 115101001 1|5 %476 SHOULDER SCREW, M4.76
18 115094001 N EXANPY ) FEED LINK
19 115096000 HEEREFIZA TRANSVERSE FEED LEVER
20 115097001 M ERA == ROLLER SHAFT
21 115095001 118> %476 SHOULDER SCREW, M4.76
22 115095001 1|#> %9476 SHOULDER SCREW, M4.76
23 $03476101 HERFDEETN FEED PLATE (A)
24 146360002 2{KJ +a.76X7 BOLT, M4.76X7
25 $10667001 2|94 % WASHER
26 $03478101 113a4sUFah+wvav TRANSVERSE FEED SLIDE BLOCK
27 $31724001 UEEERFUEE-LEVES] SCREW
28 $03480001 H3adsusFrasevr4 TRANSVERSE FEED PLATE
29 $31723001 1M3axsuFantyvy ADJUSTING SHAFT
30 $03482101 125742 UFavE€vavy s BACK & FORTH FEED SLIDE BLOCK ASSY
30-1 $03484101 1145742 UF39Lya~ BACK & FORTH FEED SLIDE BLOCK
30-2 115097001 1|#2vanvy ROLLER SHAFT
31 115098001 2|44y a0 ROLLER
32 115099001 HES D IZAEY FEED LEVER SHAFT
33 014760622 1|7+ b xxUs595 SET SCREW, SOCKET (CP) M5.95
34 $03485001 N ERE AN A2/ VERTICAL FEED LEVER SHAFT
35 014760622 1|7+ b 22595 SET SCREW, SOCKET (CP) M5.95
36 $03486001 HA2ULIK=S4 FEED LEVER SHAFT
37 $03487001 1|75 —~L <B916AR > COLLAR(L) <FORB916A>
37 S03611001 1|75 ~L<B9178AH > COLLAR(L) <FORB917A>
38 014760622 1|7+ b A2 Ts595 SET SCREW, SOCKET (CP) M5.95
39 115108301 HES TR BACK & FORTH FEED LENGTH INDICATOR
40 062711012 2|3+ ~1476-32X10 SCREW, PAN M4.76-32X10
41 114980001 1 ha1Fx2E POSITIONING PIN
42 151051101 U PART B FINGER GUARD
43 146360002 1|# I +4.76X7 BOLT, M4.76X7
66 150556001 1|+ +6.35 NUT, M6.35
67 $09043000 2(7T bk (L=5) FELT(L=5)
69 $39092000 2|2FYFYF—F5 SNAP RETAINER 5
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E2. X! B8{% /Feed mechanism/Transportvorrichtung / Mécanisme de I'entrainement /
Mecanismo de la alimentacion

<B917A>
44-12 44-14 44-16

<B916A>
TR —
44-5—15—-§ ?

44-5-14 \

44-5-7 44-5-3 44-5-3

44-5-10 - ! o <B917A> Q
3 44-13
44-17
"l\
84-5-17 =2 44-5-4 44-9
//
: \;— =5 1
44-5-5 =
<< T 44-15
k i 44-11
44-5-6 44-5-9
44-5—13%@ e |
44-5-12——@ o
118-916-202




E2. ix!) % /Feed mechanism / Transportvorrichtung / Mécanisme de I'entrainement /
Mecanismo de la alimentacion
REF.NO. CODE [qTY ExXq NAME OF PARTS RM
<#t i &BS/ COMMON PARTS >
44-1 $37352009 1Ay F PRESSER ARM
44-2 $03459001 [ 1[4 TFaveyrs4s PRESSER ADJUST PLATE ASSY
44-3 $03695001 ¥4 %6 WASHER 6
44-4 018061022 1{F7+HN r6x10 BOLT, SOCKET M6X10
44-5-1 $03464101 [ 1|xz>vnzszq BUTTON CLAMP BRACKET
44-5-2 $29998001 [ 1{#z>vnzL BUTTON CLAMP (L)
44-5-3 $30001001 HEEPRE I € FAE SPRING, PLATE
44-5-4 $29999001 1|K2>Uh3IR BUTTON CLAMP (R)
44-5-5 $30002001 U PP RIS NAE SPRING, PLATE
44-5-6 115156001 2{FELIhITFLFIEL PIN
44-5-7 062680512 | 2|+ ~2437-205 SCREW, PAN M4.37-40X5
44-5-8 047250642 | 2[z7V>¥EAwzs PIN, SPRING ROLLAW2.5
44-5-9 115158001 | 2|#> 2 va7e SHOULDER SCREW, M4.76
44-5-10 $29954001 112 vyhrims 3 BUTTON CLAMP (M) ASSY
44-5-11 $03468001 [ 1{ x %437 SCREW, M4.37
44-5-12 503657001 1=+ ra37 NUT, M4.37
44-5-17 503659001 1Ko vhiq1aha BUTTON CLAMP PLATE CAM
44-5-18 062680812 2|7 ~20437-40X8 SCREW, PAN M4.37-40X8
44-6 017711412 2| k4.76X14 BOLT, M4.76X14
44-7 146354001 2{H x WASHER
44-8 014680622 2|7+ P A2T8377K 2 SET SCREW, SOCKET (CP) M4.37
<B916A>
44 $37437009 1[4 T577 3916 PRESSER ARM ASSY 916
44-5 530015001 1|£a2>9vhios BUTTON CLAMP ASSY
44-5-13 115163001 1|Ka2vhiqa/8% SPRING, PLATE
44-5-14 115164001 1Kz yhiFaneyr4 BUTTON CLAMP ADJUST PLATE
44-5-15 115165001 1|H%22437 SHOULDER SCREW, M4.37
44-5-16 115166001 1|42 2437 SHOULDER SCREW, M4.37
<B917A>
44 $37438009 NAYLTIFY 3917 PRESSER ARM ASSY 917
44-5 $30016001 HKEvHhIy 2917 BUTTON CLAMP ASSY
44-5-13 503610001 WKLY HIERIHR SPRING
44-9 $03600001 1y XFautLyrass SIZE ADJUST PLATE ASSY
44-10 503604001 1|K2> 5% U4 BUTTON OPENER CLAW
44-11 503605001 1|2 x%26.35 SCREW, M6.35
44-12 150556001 1|+ k635 NUT, M6.35
44-13 115166001 1|4 %2437 SHOULDER SCREW, M4.37
44-14 503606001 1NRRYN=2T STOPPER SCREW
44-15 503607001 HEE P D FFAE SPRING
44-16 503608001 1/5%xhur SPRING HOOK
44-17 025680232 1|eS¥HxF2437 WASHER, PLAIN M 4.37
118-916-202
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. I L5 BR / Presser foot lifter mechanism / Stoffhalterhebervorrichtung /
Mécanisme de leveur du pinceur / Mecanismo del levantador de ménsula de trabajo

20-3 I T@

<B916A>
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<B917A>

118-916-204
-11-=




F. #I L4 Bk / Presser foot lifter mechanism / Stoffhalterhebervorrichtung /
Mécanisme de leveur du pinceur / Mecanismo del levantador de ménsula de trabajo

-12 -

REF.NO. CODE Q'TY B Aq NAME OF PARTS RM
< 358 8B 5/ COMMON PARTS >
1 503488001 1 RyHLys DRIVING CAM ASSY
1-1 014770622 2|7F b ART6357H 3 SET SCREW, SOCKET (CP) M6.35
2 $03489101 HEEPVEEV AL PERS BUTTON CLAMP DRIVING FORK
3 115126001 1Ky 29v9259 BUTTON CLAMP DRIVING FORK SHAFT
4 014760622 2|7+ kA %595 SET SCREW, SOCKET (CP) M5.95
5 $03490001 2|1V bHS5-73 SET SCREW COLLAR ASSY
5-1 013710512 4 b xxTa7678 3 SET SCREW, (CP) M4.76
6 $36629001 1y rLenss DRIVING CONNECTOR ASSY
6-1 $36630001 1Mveheys CONNECTOR ASSY
6-2 503496101 1My EyLLhY R DRIVING ROD CLAW
6-3 018680822 1|7+ FI ha37x8 BOLT, SOCKET M4.37X8
8 $03500001 1A ITHRKYLIIK—y 3 PRESSER DRIVING LEVER ASSY
8-1 $03501000 1AHITH EyLIS~ PRESSER DRIVING LEVER
8-2 503502001 1MAYIFPHFLLFYL S PRESSER LIFTER CONNECT PLATE
8-3 $03503001 1AHYIPHLLFY T PRESSER CONNECT STUD
8-4 014680622 HUTF P ARXTA379 K3 SET SCREW, SOCKET (CP) M4.37
8-5 $03504001 IR =Y & PL X TENSION RELEASE CONNECT ROD ASSY
8-6 $03508001 Mt ranthoFamey sy TENSION RELEASE ADJUST STUD
8-7 048050342 1+ X7E5 RETAINING RING, ES
8-8 014680622 2|7 F b AZTA37 KSR SET SCREW, SOCKET (CP) M4.37
9 503509001 1AYIHFILIK-Sy PRESSER DRIVING LEVER SHAFT
10 014760622 2|7+ b A X595 SET SCREW, SOCKET (CP) M5.95
1 $03704002 1Meybhs-23 SET SCREW COLLAR ASSY
11-1 014770622 2|7+ b A2 T6357 K3 SET SCREW, SOCKET (CP) M6.35
13 503503001 1AYITHFLLTY Sy PRESSER CONNECT STUD
15 $36633001 1e%5x SPRING, EXTENSION
17 $03512001 2|1 b YIN=3TH 3 STOPPER SCREW ASSY
18 100507000 2|757Hh 2 WASHER
19 013710712 2| b XA RXTATEY K2 SET SCREW, (CP) M4.76
20-1 S03516001 1 AYIFPHTSHY b PRESSER LIFTER BRACKET
20-2 S03517101 1|AH4TTFHY9F PRESSER LIFTER ARM
20-3 $03518001 HABITHIFSY PRESSER LIFTER ARM STUD
20-4 014760622 1|7+ b 2%xTs595 SET SCREW, SOCKET (CP) M5.95
21 018062022 2|7+ K b 6X20 BOLT, SOCKET M6X20
22 145480101 114> %9635 SHOULDER SCREW, M6.35
23 509146001 1| FYTxToF+ 1938 SPRING GUIDE ASSY (B)
23-1 $09147001 1|#9zix7>F18B SPRING GUIDE (B)
23-2 110744002 2|+ k635 NUT, M6.35
24 $03521001 1FaLIhnIr9T 8% SPRING
71 062761612 1] ~2595-28X16 SCREW, PAN M5.95-28X 16
72 156874001 1|4>%22476 SHOULDER SCREW, M4.37
73 110161004 1|+ +a76 NUT, M4.76
<B916A>
20 $03515001 1A PHEFs 3 PRESSER LIFTER ARM ASSY
70 $36632000 1RKeo9yhiyRyLI- BUTTON CLAMP DRIVING LEVER
<B917A>
20 $03612001 1 A4IT7Hr9593 PRESSER LIFTER ARM ASSY
20-5 $03613001 1Y xFavtyra CLAW ADJUSTING PLATE
20-6 062780812 1|+ ~3635-28X8 SCREW, PAN M6.35-28X8
20-7 025060232 1eS¥HxFaI6 WASHER, PLAIN M 6
20-8 503614001 1|HK2EeS%Y 2B BUTTON OPENER CLAW (B)
20-9 146360002 1|4 k476X7 BOLT, M4.76X7
20-10 146354001 1|¥H2x WASHER
70 $37439000 1|FEaoInIHEYLII-— BUTTON CLAMP DRIVING LEVER
118-916-204



G . F#hB{% / Lower shaft mechanism /Untere Welle / Mécanisme de |'arbre inférieur/
Mecanismo del eje inferior

IE—il2= \
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B

T

__ .
PR N

(
|
|
|
|
|
I
\

118-916-305
H. %Y /N % Ef&R / Loop spreading mechanism/ Schleifenzieher / Etirement de boucle /
Ensanche de bucle

118-916-411
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G . T#hBA{% / Lower shaft mechanism / Untere Welle / Mécanisme de I'arbre inférieur/
Mecanismo del eje inferior

REF.NO. CODE [qTy Er A4 NAME OF PARTS RV
1 $03522001 | 1[~unnx+vsz HELICAL GEAR ASSY
1-1 014770622 | 2|7+ k22 U6354 % 3 SET SCREW, SOCKET (CP) M6.35
2 $03523001 [ 1|vavs LOWER SHAFT
3 $03524000 | 1[{v2v s x2uF LOWER SHAFT BUSH (F)
4 $03525000 [ 1|{v2vsx2.u8 LOWER SHAFT BUSH (B)
5 $03526001 | 1|os2vsAunnxvss LOWER SHAFT GEAR ASSY
5-1 014770622 | 2|73 r 22 U635 %2 SET SCREW, SOCKET (CP) M6.35
6 147151000 | 1| r 2452 WASHER
7 $10668001 | 1[##x WASHER
8 115008000 | 1|avvo9y BALL BEARING
9 ICE YR WORM ASSY
9-1 014770622 | 3|73 rxxve3sy s SET SCREW, SOCKET (CP) M6.35
10 147151000 | 1|+ x#5% WASHER
11 181995001 | 1|tV t#s5-23 SET SCREW COLLAR ASSY
11-1 101706001 | 2|k %% U635 SET SCREW, M6.35
12 107153001 | 1|7 % WASHER
13 $03533001 | 1|1 r#/s%x3vUnLy S GROOVED CAM ASSY
13-1 110124001 | 2|+ %% U5.56 SET SCREW, M5.56
15 $03536001 | 1[w—s-— ROTARY LOOPER
16 $36699001 | 1[znsnusz TRIANGULAR CAM ASSY
16-1 115066000 | 1|n—nruvsrsy LOOPER SETTING SHAFT
16-2 013750512 | 2|k xxUs567# 3 SET SCREW, (CP) M5.56
16-3 115067001 | 1|1 b H5%FL2HL THREAD HANDLER TRIANGULAR CAM
16-4 151601002 | 2|+ * %437 SET SCREW, M4.37
16-5 115068001 | 1|tv r55- SET SCREW COLLAR
16-6 151602001 | 1|+ %2437 SET SCREW, M4.37
118-916-305
H. %Y /N %R/ Loop spreading mechanism/Schleifenzieher / Etirement de boucle /
Ensanche de bucle
REF.NO. CODE |QTy B2 A4 NAME OF PARTS RV
1 $03567001 | 1|1 r4/txs o THREAD HANDLER BRACKET
2 501696001 2|45 % T3.57X6 SCREW, FLAT M3.57X6
3 $36624001 | 1|1 r4/ixPLr 114 THREAD HANDLER GUIDE PLATE
4 $36625001 | 1|1 k4<% THREAD HANDLER
5 115073001 | 1|1 rH/skUS oo 3 THREAD HANDLER LINK ASSY
6 115076001 | 1|« r4ss%y> 52O THREAD HANDLER LINK ROLLER
7 115077001 | 1|#> %476 SHOULDER SCREW, M4.76

—14 -
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J. %l > Btk / Threading mechanism / Fadenfuhrungsvorrichtung / Mécanisme de I'enfilage /
Mecanismo del enhebrado
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118-916-401
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J. %l 2 B8R / Threading mechanism / Fadenfihrungsvorrichtung / Mécanisme de I'enfilage /
Mecanismo del enhebrado

REF.NO. CODE Q'TY e A NAME OF PARTS RM
< 3t 28 5a/ COMMON PARTS >
1-1 S03538109 1m724 TOP COVER
1-3 S03540001 2|4 2476 SHOULDER SCREW, M4.76
1-4 S03541001 1la-4—-~x-2x ROTOR BASE
1-5 S03542001 1la-%-4s3 ROTOR ASSY
1-6 062710612 1|#+~2476-32x6 SCREW, PAN M4.76-32X6
1-7 146354001 1% #H % WASHER
1-8 S03543101 1a-%-v4 ROTOR SHAFT
1-9 013710712 1| bARTa767 K3 SET SCREW, (CP) M4.76
1-10 S03544101 12214739 o%K993 SUB TENSION STUD ASSY
1-10-1 S03545001 72214 bF3YVEY SUB TENSION STUD
1-10-2 S03546001 1lanxes PIN
1-10-3 115187101 2|11 v FIAYIYS TENSION DISC
1-10-4 159805001 HEREL A S b TENSION DISC PRESSER
1-10-5 148924101 11 bFaAy oz TENSION SPRING
1-10-6 100136001 2|1 FFIAYOFY b TENSION NUT
1-11 013710712 1| r2xTa767K3 SET SCREW, (CP) M4.76
1-12 $06057001 o1 bFag ik MAIN TENSION STUD ASSY
1-12-1 115186001 1oas bFay oKy MAIN THREAD TENSION STUD
1-12-2 115187101 21 bFIAYLYS TENSION DISC
1-12-3 115188002 1oasbFay oz TENSION SPRING
1-12-4 100136001 11 bF3H oYk TENSION NUT
1-13 115183101 11 rhs THREAD GUIDE
1-14 062710612 1} ~2476-32X6 SCREW, PAN M4.76-32X6
1-15 S03549001 11 bAYITFIAYIEY o3 THREAD PRESSER TENSION STUD ASSY
1-15-1 S03550001 11 rAYTFIAIIEY THREAD PRESSER TENSION STUD
1-15-2 115187101 1 rF3a 45 TENSION DISC
1-15-3 159805001 HERNEL A L BT TENSION DISC PRESSER
1-15-4 $06432001 11 bFay K2 TENSION SPRING
1-15-5 100136001 2|11 FFI3HIFY b TENSION NUT
1-16 150556001 1|#% b6.35 NUT, M6.35
1-17 S03551001 4lanrky PIN
1-22 $03556001 1|E-3 PIN3
1-23 $03557001 12514 -kx/Kx SPRING, EXTENSION
1-24 $03558001 1/$xh4y SPRING HOOK
1-25 506253201 1a-s-So91 08 THREAD GUIDE
1-26 014680622 1P+ bAXT8377K3 SET SCREW, SOCKET (CP) M4.37
1-27 $16253001 HERRE VP2 L, THREAD DIAGRAM
2 062711012 5|+~ 3476-32X10 SCREW, PAN M4.76-32X10
3 $S03617001 11 b bYLIC= THREAD TAKE-UP LEVER
4 062711012 1|+ ~2476-32X10 SCREW, PAN M4.76-32X10
5 146354001 1|¥H=2 WASHER
10 $03560001 HER W IZAL THREAD TAKE-UP LEVER SFAFT
1 013710712 1 b xxTa767K32 SET SCREW, (CP) M4.76
12 $03561201 U EPEE LA FACE PLATE ASSY
12-1 S03377101 1\#x>14%432 FACE PLATE SMALL ASSY
12-2 144504001 201 b7 F1HS THREAD GUIDE DISC
12-3 144505000 LB A% FAT 3 SPRING
12-4 155510001 1 rF3 o+ b TENSION NUT
13 S03564001 14FFvacasrrear SUB TENSION THREAD GUIDE
14 $03565001 1A 121 b7+ FACE PLATE THREAD GUIDE
15 503566001 1A 121 By FACE PLATE THREAD HOOQK
16 062711012 4|4+ ~2476-32X10 SCREW, PAN M4.76-32X10
17 112758009 1Ry FF1074 OILCAP
<B916A >
1 $03537109 1|w2742 32916 TOP COVER ASSY 916
1-2 $03539101 1HASIH-73A SLIDER ASSY (A)
1-18 $03552001 LI =N TENSION RELEASER
1-19 $03553001 1|4 %476 SHOULDER SCREW, M4.76
1-20 $03554001 LB =N Fi¢-1 TENSION RELEASE SPRING
1-21 $03555001 1|2 byre=pr STOPPER PIN
<B917A>
1 $03615109 1997742232917 TOP COVER ASSY
1-2 S03616101 12AS514-4738 SLIDER ASSY (B)

—16~

118-916-401



K. %)Y B3{%R/Thread trimmer mechanism / Fadenabschneidevorrichtung /
Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

<B917A>

118-916-403
L1. 7> a3 /¥—"U /Option parts/Sondezubehdr/ Piéces en option / Piezas opcionales

118-916-940
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K. Y]V B3% / Thread trimmer mechanism / Fadenabschneidevorrichtung /
Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

REF.NO. CODE _|QTY E>AA NAME OF PARTS RM

<B917A>

1 $37369001 | 1|1 r%yULsK—53 THREAD TRIMMER LEVER ASSY

1-1 $36617001 [ 1|1 r*yLst— THREAD TRIMMER LEVER

1-2 $03406101 1w CLAW

1-3 $03407001 1|20 ROLLER

1-4 $03408001 [ 1|ams>xv SHOULDER SCREW

1-5 110161004 | 1|*v +476 NUT, M4.76

1-6 $34278001 [ 1|/<xn4s Y SPRING HANGER SHAFT

1-7 014760622 [ 1|7+ r 2% 595 SET SCREW, SOCKET (CP) M5.95

1-8 $03621001 | 1[srxuLosyne CONNECTING BAR

1-9 $03622101 | 1[sr*uLosyiLss— CONNECTING LEVER

1-10 $03623001 | 1fLrunsvy CONNECTING BAR SHAFT

1-11 048050342 | 1|k x7Es5 RETAINING RING, ES

1-12 150553001 |  1]|> k595 NUT, M5.95

1-13 025060232 | 1|e5¥#xF26 WASHER, PLAIN M 6

1-14 048040342 | 1|t 2 7Es RETAINING RING, E4

1-15 155559001 | 1|eS##x WASHER, PLAIN

2 151932001 | 1|¥7%457% BEARING COVER

3 107231002 | 1|45 x>a76 SCREW, FLAT M4.76

4 $03624001 | 1|1 & UL /c—stx SPRING

5 $34298001 [ 1|3vVv#E> DOWEL PIN

6 $03626001 | 1[ThxULLH>y 3 THREAD TRIMMER CONNECTING ROD ASSY

7 $03627001 | 1|1 Ko MOVABLE KNIFE

8 $03628001 [ 1|1 Fong % MOVABLE KNIFE SHOULDER SCREW

9 503629001 Hazan FIXED KNIFE

10 106629002 | 1| %3437 SCREW, M4.37
118-917-403

L1. #7232 /¥—"Y /Option parts/ Sondezubehér / Pieces en option / Piezas opcionales

REF.NO. CODE__|QTY ErAd NAME OF PARTS axbxh

1 $03476101 [ 1|*2uU13A FEED PLATE (A) 48x4.8x1

1 $03630101 | 1|+7uUr48 FEED PLATE (B) 48x4.8x%0

1 115085001 | 1[5 v+5c FEED PLATE (C) 7x7%0

1 $03632101 | 1|+~ U< 4D FEED PLATE (D) 7x7x1

1 $16121101 | 1|+2 Y1 %E FEED PLATE (E) 8x2x0
118-916-940




L2.

Z 7 < a /=Y /Option parts/ Sondezubehér/ Piéces en option / Piezas opcionales

2-2

2-1-13

—19~
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L2. # 7 3> /¥—"J /Option parts/Sondezubehér/ Piéces en option / Piezas opcionales
REF.NO. CODE |qTv Er Ao NAME OF PARTS RM
<K% %1 X210~220M / FORBUTTON SIZE @10~220>
2 503701001 1|£a>vnzeyra BUTTON CLAMP SET (A)
2-1 $30015001 HEEPPERCH BUTTON CLAMP ASSY
2-1-1 503464101 HEEPP L EER BUTTON CLAMP BRACKET
2-1-2 $29998001 EZ PP BUTTON CLAMP (L)
2-1-3 $30001001 UEETPPEHEE IAE SPRING, PLATE
2-1-4 $29999001 I E T PO E BUTTON CLAMP (R)
2-1-5 $30002001 HEET PR L E T SPRING, PLATE
2-1-6 115156001 | 2|%2>vynz7erres PIN
2-1-7 062680512 | 2|3 ~2437-40x5 SCREW, PAN M4.37-40X5
2-1-8 047250642 | 2{x7U>FEawzs PIN, SPRING ROLL AW2.5
2-1-9 115158001 | 2|4~ 2 va7s SHOULDER SCREW, M4.76
2-1-10 $29954001 1|Feovnimy BUTTON CLAMP (M) ASSY
2-1-11 503468001 1|2 222437 SCREW, M4.37
2-1-12 503657001 BT AYEY, NUT, M4.37
2-1-13 115163001 1Feynsranz SPRING, PLATE
2-1-14 115164001 1#arvnizramevrs BUTTON CLAMP ADJUST PLATE
2-1-15 115165001 14> %2437 SHOULDER SCREW, M4.37
2-1-16 115166001 14> 25437 SHOULDER SCREW, M4.37
2-1-17 503659001 1|£2ovh3tana BUTTON CLAMP PLATE CAM
2-1-18 062680812 | 2|+ ~2437-40x8 SCREW, PAN M4.37-40X8
2-2 503610001 I ETPPVEEE IOV E SPRING
<K& 41 X210~230F / FORBUTTON SIZE 210~230>
2 503633001 HEEPVESE DN BUTTON CLAMP SET (B)
2-1 503634001 1|x2>vynzsz8 BUTTON CLAMP ASSY (B)
2-1-1 503464101 UEE PP RS BUTTON CLAMP BRACKET
2-1-2 503650001 EE PP T BUTTON CLAMP (LB)
2-1-3 511079001 1#2>ynsiranz SPRING, PLATE
2-1-4 503649001 UEEPPE L BUTTON CLAMP (RB)
2-1-5 511080001 HET PPN I1¥ SPRING, PLATE
2-1-6 115156001 | 2{#2>YhIPL+SEL PIN
2-1-7 062680512 | 2|+ ~2437-40x5 SCREW, PAN M4.37-40X5
2-1-8 047250642 | 2|x7u>sE>awas PIN, SPRING ROLL AW2.5
2-1-9 115158001 | 2|{4#>%xva7e SHOULDER SCREW, M4.76
2-1-10 503467001 HEEPPEHNIH BUTTON CLAMP (M) ASSY
2-1-11 503468001 1> 229437 SCREW, M4.37
2-1-12 503657001 1=+ ra37 NUT, M4.37
2-1-13 115163001 1|#2oyn318% SPRING, PLATE
2-1-14 115164001 1|£s>vnzranevrs BUTTON CLAMP ADJUST PLATE
2-1-15 115165001 1{4> 27437 SHOULDER SCREW, M4.37
2-1-16 115166001 14> 22437 SHOULDER SCREW, M4.37
2-1-17 503659001 &2y n31ann BUTTON CLAMP PLATE CAM
2-1-18 062680812 2|3 ~2437-40X8 SCREW, PAN M4.37-40X8
2-2 503610001 1KLY NIER IR SPRING
118-916-940
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L3. # 7 < 3> /3—"Y /Option parts/ Sondezubehér / Piéces en option / Piezas opcionales

5-55_1_]25-1-13 5-1-10 o @ r iy
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$-2
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12-6 12-5
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118-916-940
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L3. # < 3>/¥—"Y /Option parts/Sondezubehdr/Piéces en option / Piezas opcionales

—22—

REF.NO CODE Q'TY Eo XA NAME OF PARTS RM
5 142570009 Novo9PRYFAL YR SHANK BUTTON ATTACHMENT
5-1 142689209 AP E L PVESE EE A SHANK BUTTON CLAMP ASSY
5-1-1 154684009 AP E S PVESE X SHANK BUTTON CLAMP BRACKET
5-1-2 142677001 B PVESTY BUTTON CLAMP (A)
5-1-3 142678001 EFPYESY: BUTTON CLAMP (B)
5-1-4 062670812 1|3 ~23.57-40X8 SCREW, PAN M3.57-40X8
5-1-5 102707003 1| ¥FHx WASHER
5-1-6 142681001 BT 5 %] BUTTON PRESSER STUD
5-1-7 154685001 BT R FAE SPRING
5-1-8 142706001 2|1tV b HS5 - SET SCREW COLLAR
5-1-9 062670712 2|+ ~3357-40X7 SCREW, PAN M3.57-40X7
5-1-10 154686001 1|FKa>xyxTeF BUTTON PRESSER ARM
5-1-11 013719412 1| bx%x24767 %3 SET SCREW, (CP) M4.76
5-1-12 142680001 1[F2r4x BUTTON PRESSER
5-1-13 120990001 1|77 Y% b AxT837 SET SCREW, M4.37
5-2 142683101 1|KgoFHTI9FTPH BUTTON PRESSER ARM LIFTER
5-3 142684001 HWABTIFTPHYY BUTTON PRESSER ARM LIFTER BAR
5-4 120990001 1|7a2Y% b A2T437 SET SCREW, M4.37
5-5 062711012 1]+ ~2476-32X10 SCREW, PAN M4.76-32X10
5-6 156336001 PRSP EE P LIRS ] SHANK BUTTON FEED PLATE
5-7 060670512 1[/¢1 > K357-40X5 SCREW, BIND M3.57-40X5
5-8 142686001 NEPALE LSS CLOTH RECEIVER (5)
5-9 503641001 1|E52>9Hh3D BOTTON CLAMP (D)
5-10 142687001 1NR/95814m CLOTH RECEIVER (MIDDLE)
5-11 142688001 1NR/9581L CLOTH RECEIVER (LARGE)
12 $10654001 I PAPETE L VA SHANK GAUGEKIT
12-1 $10560001 1|Ku>v~<3E BUTTON CLAMP (E)
12-2 $10651001 1|£52>v=23F BUTTON CLAMP (F)
12-3 105161003 1|¥Hx WASHER
12-4 $39086001 1|+~ 2357-40X3.5 SCREW, PAN M3.57-40X3.5
12-5 $10652000 5|#%4>%1F15 BUTTON GUIDE (1.5)
12-6 $10653000 S5|Ka>H1 K10 BUTTON GUIDE (1.0)
13 $10655001 1|Ka>H1 Ky 3 BUTTON GUIDE SET
13-1 S$10652000 | 10|K&#>#H 1 K15 BUTTON GUIDE (1.5)
13-2 $10653000 | 10|K&#> 41 K10 BUTTON GUIDE (1.0)
118-916-940




L4. # 73 a3 /¥—"Y /Option parts/Sondezubehor / Piéces en option / Piezas opcionales
S R EE EEE
|
|
| O
!
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|
|
‘ B-1-1-12 6-1-1-10 B-1-1-9—q
| B-1-1-13
|
!
|
'.
| 15
6-3
o
i O
T < 7-4
6-4
6-1-1-5|  6-1-1-3 :
6-1-1-4 6-1-1-2 @
|
|
6-9
118-916-940

— 23—




L4. # 7 3> /¥—"J /Option parts/Sondezubehér/ Piéces en option / Piezas opcionales

REF.NO. CODE |qTy £ XA NAME OF PARTS RM|
6 $39822009 | 1|y¥>ovmFey b SHANK DEVICE SET
6-1 $39823009 | 1| ¥>o%zrvvivs SHANK BUTTON CLAMP ASSY
6-1-1 142689209 | 1|>v>v#5>vyv38143 |SHANKBUTTON CLAMP ASSY
6-1-1-1 154684009 | 1|vv> oKz vywiad SHANK BUTTON CLAMP BRACKET
6-1-1-2 142677001 IEEPPASYY BUTTON CLAMP (A)
6-1-1-3 142678001 HEEPPASY BUTTON CLAMP (B)
6-1-1-4 062670812 |  1|+~23.57-40x8 SCREW, PAN M3.57-40X8
6-1-1-5 102707003 | 1|¥#x WASHER
6-1-1-6 142681001 EEPER DL BUTTON PRESSER STUD
6-1-1-7 154685001 UEEPERF DL UL SPRING
6-1-1-8 142706001 | 2|€vr#n5- SET SCREW COLLAR
6-1-1-9 062670712 | 2|+ ~2357-a0x7 SCREW, PAN M3.57-40X7
6-1-1-10 154686001 HEEPER L 22 BUTTON PRESSER ARM
6-1-1-11 013719412 | 1|+ X 34769 %3 SET SCREW, (CP) M4.76
6-1-1-12 142680001 NEEPES S BUTTON PRESSER
6-1-1-13 120990001 1\7avv%r 22837 SET SCREW, M4.37
6-1-2 $37352009 | 1|#¥#zw5 PRESSER ARM
6-1-3 503459001 HERETELEPREE TN PRESSER ADJUST PLATE ASSY
6-1-4 018061022 | 1|7+ # r6x10 BOLT, SOCKET M6X10
6-1-5 $03695001 HELET WASHER 6
6-1-6 017711412 2|KJ h4.76X14 BOLT, M4.76X14
6-1-7 146354001 | 2|4z WASHER
6-1-8 014680622 | 2|7+ bxxva374%3 SET SCREW, SOCKET (CP) M4.37
6-2 142683101 | 1|xz>A4To57s BUTTON PRESSER ARM LIFTER
6-3 142684001 HERE LT L P BUTTON PRESSER ARM LIFTER BAR
6-4 120990001 1|7a=eI% b A2437 SET SCREW, M4.37
6-5 062711012 1|+ ~2476-32X10 SCREW, PAN M4.76-32X10
6-6 156336001 ovrokatours SHANK BUTTON FEED PLATE
6-7 060670512 | 1]/ > K357-a0x5 SCREW, BIND M3.57-40X5
6-8 142686001 HEPEYZEE CLOTH RECEIVER (S)
6-9 $03641001 IEEPPE R BOTTON CLAMP (D)
6-10 142687001 UEPLYZELY CLOTH RECEIVER (MIDDLE)
6-11 142688001 IEPE YL 21l CLOTH RECEIVER (LARGE)
7 S03655002 [ 1[x#m2~tY + MECHANICAL TWO-PEDAL SET
7-1 $03714001 | 1|4 x7H#L/ix-42 PRESSER LIFTER LEVER ASSY
7-1-1 $03705001 [ 1[~—z7L—+ BASE PLATE
7-1-2 $03706001 HERESZIZAE PRESSER LIFTER LEVER
7-1-3 503707001 1H1ETL—+ GUIDE PLATE
7-1-4 062710612 |  1[+~2476-32x6 SCREW, PAN M4.76-32X6
7-1-5 $03625001 | 1[/<xn4 SPRING HOOK '
7-1-6 110161004 | 1{#v 476 NUT, M4.76
7-2 537805001 HERE S L Ve N PRESSER LIFTER SPRING ASSY
7-2-1 018061422 | 2|7+ # kex1a BOLT, SOCKET M6X14
7-2-2 503625001 HAEEY; SPRING HOOK
7-2-3 $03624001 | 1[4 FxuL/t—s5% SPRING
7-3 116185209 | 1|~x%n% 3 PEDAL ASSY
7-3-1 117437109 | 1|#4T74731% FOOT LIFTER PEDAL
7-3-2 021400106 | 2|>v r1v 24 NUT, 1 M4
7-3-3 062401416 | 2[r~24x14 SCREW, PAN M4X14
7-3-4 116016001 | 2|~x%u b x PEDAL STOPPER
7-4 142656001 | 1|24y 3 CHAIN ASSY

118-916-940
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L5.

# 7 3 > /x—"Y [ Option parts/ Sondezubehr / Piéces en option / Piezas opcionales

@D
|
e
‘f’/@\ g = 1-2-6
N> 11-2-5 11-2-4 E’
=)

118-916-940
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L5. # 7 < 3> /X—"Y /Option parts/Sondezubehér/ Piéces en option / Piezas opcionales

— 26 —

REF.NO. CODE |qTy B XA NAME OF PARTS RM]
8 503692001 15Anyr7Paysss sz LABEL ATTACHMENT
8-1 509144001 1|5AnyranssL7 LABEL CLAMP
8-2 509143001 1|z kY- STOPPER
8-3 509145001 11752 7x% CLAMP SPRING
8-4 $01295001 2] x 2v238x35 SCREW, M2.38X3.5
9 503693001 1Fh5%8>s73 STAY BUTTON ATTACHMENT (S)
9-1 509482001 1Fhr5K8 42014 STAY BUTTON FEED PLATE
9-2 509483001 1|#a2>m4544D BUTTON RECEIVER (D)
9-3 509484001 IEEPLY L 24t BUTTON RECEIVER (U)
9-4 509494001 1|2 # 2 9318-44x3.4 SCREW, M3.18-44X3.4
9-5 509485001 1org17o+1L RECEIVER GUIDE (L)
9-6 509486001 1o a147>+ 1R RECEIVER GUIDE (R)
9-7 509493001 4|2 % 2 3.18-44%4 SCREW, M3.18-44X4
9-8 $09487001 1|9r a1 44T/8% RECEIVER SUPPORT SPRING
11 150416001 1|x2%P8YF£2 193 BUTTON ROOT WRAPPING ATTACHMENT
11-1 509488001 1Honsr-3 LIFTING GAUGE
11-2 509564001 HESEY EOVH WRAPPING GAUGE ASSY
11-2-1 509489001 HESEETIRT. ROOT WRAPPING BUTTON FEED PLATE
11-2-2 509490001 HESEXTLTIN BUTTON ROOT WRAPPING RECEIVER (A)
11-2-3 $09491001 ESET T PLLY BUTTON ROOT WRAPPING RECEIVER (B)
11-2-4 509492001 11 ryns THREAD CLAMP
11-2-5 $09496001 2| * % 238-56X1.9 SCREW, M2.38-56X1.9
11-2-6 509495001 1|# 0 K 4.37-0x4.5 BOLT, M4.37-40X4.5

118-916-940



L6. #* 7 3> /¥—"/ /Option parts/Sondezubehdr / Piéces en option / Piezas opcionales

410w )

118-916-940

L7. #* 7 3> /¥—"J /Option parts/Sondezubehér / Piéces en option / Piezas opcionales

20 -1-7 20 -1-5

20-1-6

20-1-1

20-1-4 20-1-3

—27—
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L6. # 7 < 3> /X—"J /Option parts/Sondezubehér/Piéces en option / Piezas opcionales

REF.NO. CODE [qTv B2 A1 NAME OF PARTS RV
4 503635001 UEE PR ST SNAP CLAMP SET
4-1 $03636001 | 1|z+v7vyvzss SNAP CLAMP ASSY
4-1-1 $03464101 BN EEEE BUTTON CLAMP BRACKET
4-1-2 118541001 | 1[xrv7v=3L SNAP CLAMP (L)
4-1-3 118539001 | 1|xrv7v~z3r SNAP CLAMP (R)
4-1-4 115156001 | 2|#z>wnzposres PIN
4-1-5 115158001 | 2|#>xva7e SHOULDER SCREW, M4.76
4-1-6 $03712001 | 1|zx+vy7vyvimy s SNAP CLAMP (M) ASSY
4-1-7 S03468001 | 1|y x%va37 SCREW, M4.37
4-1-8 S03657001 | 1|wn+Y ha37 NUT, M4.37
4-1-9 115163001 HEEES L ERE ALY SPRING, PLATE
4-1-10 115164001 1#EgrynsFaneyrs BUTTON CLAMP ADJUST PLATE
4-1-11 115165001 HESEPZEY SHOULDER SCREW, M4.37
4-1-12 115166001 HELE DSV SHOULDER SCREW, M4.37
4-1-13 S03659001 | 1|®2>vyn3ictsni BUTTON CLAMP PLATE CAM
4-1-14 062680812 | 2|+ ~2437-40x8 SCREW, PAN M4.37-40X8
4-2 S03610001 | 1]kz2>vyn 3R/ SPRING

118-916-940

L7. #7732 /¥—"Y [Option parts/Sondezubehér / Piéces en option / Piezas opcionales

REF.NO. CODE |qQ'TY Er A4 NAME OF PARTS RMY
20 S09655001 [ 1{#z>a~—4—+vh BUTTON SPACER SET
20-1 $09656001 | 1[#z>za~—y—43 BUTTON SPACER ASSY
20-1-1 509657001 1|Ed41 BASE
20-1-2 $09658001 | 1[z4—n SCALE
20-1-3 509686001 2|%J)v b 4.37-20X7 BOLT, M4.37-40X7
20-1-4 $02745001 | 2[¥# =z WASHER
20-1-5 S09659001 | 1|r*¥x15a POSITIONING SET PLATE (A)
20-1-6 S09660001 | 1|1F%x1 458 POSITIONING SET PLATE (B)
20-1-7 115166001 | 1|4>2va37 SHOULDER SCREW, M4.37
21 $38181001 | 1[&ks>hng—2vssz BUTTON HOLDER HOOK ASSY
21-1 $36813001 [ 1|z hng—7vs BUTTON HOLDER HOOK
21-2 014760622 | 1|7+ rxxUs9s SET SCREW, SOCKET (CP) M5.95
22 $37370001 | 1|2 Uz~—¥ FEED SPACER

118-916-940
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Z1 . {TBSAR{R / Accessories / Zubehor / Accessoires / Accesorios

<#fith A / For Export>

118-916-910
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Z1 . {1/B5aR3R / Accessories / Zubehdr / Accessoires / Accesorios

REF.NO CODE Q'TY XA NAME OF PARTS RV
1 122991001 1|zvoEsRYI79n0 ACCESSORY BAG
2-1 118837001 1|%x¥<723.4x70 SCREW DRIVER 3.4X70
2-2 101572101 12T =7255%190 SCREW DRIVER 5.5X190
3-1 107780001 1| R7¢4+10%12 WRENCH 10X12
3-2 142205001 1|R7¢+7x8 WRENCH 7X8
4-1 142721001 1l6h 7Ky 21853 HEXAGONAL WRENCH 3
4-2 146049001 1|68 7Ky R1842 HEXAGONAL WRENCH 2
4-3 118064001 1|l6h 9Ky 2344 HEXAGONAL WRENCH 4
5 115053014 2[5 TQX (#148) NEEDLE TQX1 (#14)
115053016 2|2 2>/ TQXT (#16) NEEDLE TQX1 (#16)
5 115053018 2|2 2> 1)TQXT (#18) NEEDLE TQX1 (#18)
6 520130009 1A haFd192299% COTTON STAND WITH SCREW
6-1 520131009 11 ha78193 COTTON STAND ASSY
6-1-1 $20132009 UL b25H5 DISC
6-1-2 520133001 HSbHy THREAD GUIDE
6-1-3 $20134001 112 £ % 2wWa76-24X10 SCREW W476X10
6-1-4 $20135001 11 ba25HY SPOOLPIN
6-2 035412006 2|7 HYSET X T41X20 WOOD SCREW, OVAL M4.1X20
7-1 116185209 1ixX25 3 PEDAL ASSY
7-1-1 117437109 1 #9475 7314% FOOT LIFTER PEDAL
7-1-2 021400106 2|5V 1228 NUT, 1 M4
7-1-3 062401416 2|+ ~204ax14 SCREW, PAN M4X14
7-1-4 116016001 2|X2I b A PEDAL STOPPER
8 142656001 1Hoyvos CHAIN ASSY
9 144543001 4|HK N b 6x63 BOLT, M6X63
10 025060232 4> HxFaI6 WASHER, PLAIN M 6
17 021060102 413Y M1 26 NUT, 1 M6
12 115947001 4|¥ H % WASHER
16 144224001 1 HEAD COVER
20 $37135001 I AVE ¥ FACH NEEDLE BAR COVER
21 518642009 1|Ke2295 BUTTON TRAY
24 $37137001 1| 714H-F 32 EYE GUARD ASSY
24-1 $37132001 1| Z7A4H—-FFIapnRe 23 EYE GUARD HINGE ASSY
24-2 143966001 1714-F EYE GUARD
24-3 $01700001 2{7IHYF52T3.18X7 SCREW, FLAT M3.18X7
24-4 025030232 2|lESHHExFLI3 WASHER, PLAINM 3
24-5 021660102 2|3Y b1 2318 NUT, 1 M3.18
O 40 018400632 1|7+ K +axe BOLT, SOCKET M4X6
OHBRROAMEEETAtMHY T,
© The details of included accessories are subject to change.
© Anderungen in der Aufstellung der Mitgelieferten Zubehére sind vorbehalten.
© Les détails des accessoires inclus sont sujets & des changements.
© Los detalles des los accesorios inclufdos pueden variar.
118-916-910
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. HBSBAR (F 72 a3 > /¥—"V)/ Accessories (Option parts) / Zubehér (Sondezubehér) /
Accessoires (Piéces en option) / Accesorios (Piezas opcionales)

7-2-5

@ —1-2-1

7-2-1
&S—17-2-8
o

7-2-2 1-2-4 ﬁ

3 1-2-6
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22 . {HIBERBAMR (F 7 > 3 > /¥—"Y) / Accessories (Option parts) / Zubehér (Sondezubehér) /
Accessoires (Piéces en option) / Accesorios (Piezas opcionales)

- 32—

REF.NO. CODE Q'TY Erxq NAME OF PARTS RM]
7-2 501603009 NFHTF7HF 731027 3IHA) TREADLE ASSY (FOR Z-TYPE STAND)
7-2-1 501199003 NAYITFHFII1 % TREADLE PEDAL
7-2-2 133188001 UERESY AR E P TREADLE SHAFT
7-2-3 119707003 2|7314485995 TREADLE SHAFT BRACKET
7-2-4 119708001 272182999005 TREADLE SHAFT BRACKET COLLAR
7-2-5 017082206 2|Hw bsx22 BOLT, M8X22
7-2-6 116694001 2(ah 75V 8 NUT, M8
7-2-7 028080240 2|/ x¥Hx2-8 WASHER, SPRING 2-8
7-2-8 025080236 259 HxFams WASHER, PLAINM 8
25 119270001 1|N657— 1) — ¥ X (60HZR) N65 PULLEY ASSY (FOR 60HZ)
25 119271001 1{N757 =) =% 3 (50HZF) N75 PULLEY ASSY (FOR 50HZ)
25-1 105730001 2|722 V% b X2 T595 SET SCREW, M6.35
26 133824001 8|¥~-42-sv>ay CUSHION RUBBER
27 518707124 T{vA M0 (50HZA) V-BELT M (WHITE) (FOR 50H2)
27 518707123 T|vxv M2 O (60HZA) V-BELT M (WHITE) (FOR 60H2)
100 538636001 2|F=VHniK=-93 PULLEY COVER ASSY
101 032422003 4|7 VET7 FTU8.1X20 WOOD SCREW, M4.0X20

118-916-910




{45758 —355% / Diffrent parts list / Zubehorliste /
Liste des pieces accessoires/ Lista de piezas accessorias

ARG
e B-1 E1-5 E1-6 E1-7 G-9
k] NIAZXANL | r—LFY | 3aF7Y 277U |9r—-4LV3
PARTS |B>h L3 vz hby3 ALY 3
T\ sVERK st Stitch control | Worm gear Transverse Vertical feed Worm assy
éllfgss STITCH FORM Nc;:r?‘IFCH cam assy assy feed cam assy cam assy
B916A
B917a | $36696001 | 503445001 | S03446001 | S03451001 | S03528001
-1
B916A
B917a Z 1 T 503447001 T T
8
-3 .
16
B916a 32
B917A X 1 1 $03446001 | 503452001 1
-5
% =
B917A ' 1 1 1 $03596001 1
-7 (RS ~Iv{t)
(Attach label)
B916a
B917a | $36697001 | S03651001 | $03448001 | S03451001 | S03653001
-2
B916a
B917a Z 6 T T 503449001 T T
-4 .
12
B916a 24
89174 X 1 1 503448001 | 503454001 1
-6
BI17A ! ' 1 1 1 $03597001 1
-8 (RS> ~Ift)
(Attach label)
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B &5 NI/ Warning labels,/Warnschilder,/
Etiquettes d'avertissement,/”Etiquetas de advertencia

st/ Name of parts Size(mm) Code
Spssrsscs BIET L - A 40%64 | $38353-001
ROBEV>THH.
M—-eRTT k.
DANGER /AGEFAHR |4 DANGER M PELIGRO
= Label, elec. shock 35%118 S$38352-001
Pk 4 lang.
I AER 40 X 64 S38350-001
M<HEATIILET D,
N RIFIEE < A1
ﬂb.mr/\’lfd)_ﬁl::
—— 52X84 | $38350-002
40 X 64 S38349-001
Label, operation
Eng.
52X 84 S38349-002
I I'S: ¥ 3
as iR T~y
X )
Label, high temp. 72X59 S38351-001
e
XA H_ 28 2 | Runnng beit %%1&&{{%7 /\}I/
oot Puiiomptiotl 40X 84 S38354-001

O F2EE | Donot put hands
ANngvCk, inopenng

Label, entanglement

—34-—




&/ Name of parts Size(mm) Code

=TT L-16
Mark, injury R=0.8 $36924-001
REIw—2
Mark, arrow 10%x 30 $37058-001
PEY—7

P E Mark, PE 75%X125 | S37059-001

T—AI—7
Mark, grounding P12 S37060-001
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5&5|/INDEX/VERZEICHIS/

—

INDEX/INDICE
CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
501199003 |Z2 -7-2-1 32 503448001 |E1 -6 8 S03545001 |J -1-10-1 16
501295001 |L5 -8-4 26 503449001 [E1 -6 8 503546001 |J -1-10-2 16
$S01603009 |Z2 -7-2 32 503451001 |E1 -7 8 503549001 JJ -1-15 16
501696001 |H -2 14 503452001 |E1 -7 8 503550001 |J  -1-15-1 16
501700001 |Z1 -24-3 30 503454001 |E1 -7 8 503551001 jJ -1-17 16
501702001 |D - 15 6 503459001 |E2 -44-2 10 503552001 |J -1-18 16
502745001 |L7 -20-1-4 28 L4 -6-1-3 24 503553001 {J -1-19 16
S03372109 |[A -10-2 2 503464101 |E2 - 44-5-1 10 503554001 |J -1-20 16
503374109 |A -12 2 L2 -2-1-1 20 S03555001 |J -1-21 16
503376001 [A -18 2 L2 -2-1-1 20 S03556001 |J -1-22 16
503377101 |J -12-1 16 L6 -4-1-1 28 503557001 |J -1-23 16
503378000 |C -2 4 503467001 |L2 -2-1-10 20 503558001 |J -1-24 16
503379101 |C -4 4 503468001 |E2 -44-5-11 ] 10 503560001 JJ -10 16
503381101 |C -8 4 L2 -2-1-11 20 503561201 |J -12 16
503382101 |C -8-1 4 L2 -2-1-11 20 503564001 |J -13 16
503383001 |C -8-2 4 L6 -4-1-7 28 503565001 |J -14 16
503384001 |C -8-3 4 503471001 |E1 -10 8 503566001 JJ -15 16
$03385000 |C -84 4 503472001 |E1 -11 8 503567001 |H -1 14
503386001 |C -8-5 4 503473001 |E1 -12 8 503596001 JE1 -7 8
503387001 |C -8-7 4 503474001 | E1 -13 8 503597001 JE1 -7 8
503388001 |C -8-11 4 503476101 |E1 -23 8 503600001 |E2 -44-9 10
503392001 |C -11-2 4 L1t -1 18 503604001 |E2 -44-10 10
503393001 |C -11-6 4 503478101 |E1 -26 8 503605001 |E2 -44-11 10
503394001 [C -11-7 4 503480001 |E1 -28 8 503606001 | E2 -44-14 10
503395000 |C -11-9 4 $03482101 |E1 -30 8 S03607001 | E2 -44-15 10
503401001 |[C -11-16 4 503484101 | E1 -30-1 8 503608001 | E2 -44-16 10
503402001 |C -12 4 503485001 [E1 -34 8 503610001 JE2 -44-5-13 | 10
503403001 |C -15 4 503486001 |E1 -36 8 L2 -2-2 20
503405101 |C - 16-1 4 503487001 |E1 -37 8 L2 -2-2 20
503406101 | K -1-2 18 503488001 |F -1 12 L6 -4-2 28
S03407001 |C -16-3 4 503489101 |F -2 12 503611001 JE1 -37 8
K -13 18 503490001 |F -5 12 503612001 |F -20 12
503408001 |C -16-4 4 S03496101 |F -6-2 12 503613001 |F -20-5 12
K -1-4 18 S03500001 |F -8 12 503614001 |F -20-8 12
503409001 |D -1 6 503501000 |F -8-1 12 503615109 JJ -1 16
503410001 |D -1-1 6 503502001 |F -8-2 12 503616101 |J -1-2 16
503412000 |D -1-1-1-2 6 $03503001 |F -8-3 12 503617001 |J -3 16
503414001 D -1-1-3 6 F -13 12 503621001 |K -1-8 18
503415001 {D -1-2 6 503504001 |F -8-5 12 503622101 JK -1-9 18
503417000 |D -1-3 6 503508001 |F -8-6 12 503623001 |K -1-10 18
503418000 |D -1-4 6 503509001 |F -9 12 503624001 |[K -4 18
503419001 |D -2 6 503512001 |[F -17 12 L4 -7-2-3 24
503420001 D -3 6 503515001 |F -20 12 503625001 L4 -7-1-5 24
503421001 |D -5 6 S03516001 |F  -20-1 12 L4 -7-2-2 24
503423001 |D -6 6 503517101 |F -20-2 12 503626001 |K -6 18
503424000 |D -7 6 503518001 |F -20-3 12 503627001 K -7 18
S03425000 {D -8 6 503521001 |F -24 12 503628001 |K -8 18
503426101 |D - 11 6 503522001 |G -1 14 $03629001 [K -9 18
503427101 |D -11-1 6 503523001 |G -2 14 503630101 JL1 -1 18
$03428001 |D -11-2 6 503524000 |G -3 14 503632101 JL1 -1 18
503429101 |D -12 6 503525000 |G -4 14 503633001 L2 -2 20
503433001 |B -1-2 2 503526001 |G -5 14 503634001 L2 -2-1 20
S03436001 |B -2 2 503528001 |G -9 14 503635001 jL6 -4 28
S03437001 |B -4 2 503533001 |G -13 14 503636001 | L6 -4-1 28
503438001 |B -5 2 503536001 |G -15 14 503641001 |L3 -5-9 22
503439001 |B -6 2 S03537109 |J -1 16 L4 -6-9 24
503440001 |B -7 2 503538109 |J -1-41 16 503649001 L2 -2-1-4 20
503441001 |B -8 2 503539101 |J -1-2 16 503650001 |L2 -2-1-2 20
503442001 B -9 2 503540001 |J -1-3 16 503651001 [E1 -5 8
503444000 |E1 -2 8 S03541001 |J -1-4 16 503653001 |G -9 14
503445001 JE1 -5 8 503542001 |J -1-5 16 503655002 jL4 -7 24
503446001 |E1 -6 8 503543101 jJ -1-8 16 503657001 |E2 -44-5-12 | 10
503447001 JE1 -6 8 503544101 }J -1-10 16




CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO.
S03657001 jL2 -2-1-12 20 $10667001 | E1 -25 8 $37135001 |21 -20
L2 -2-1-12 20 510668001 JC -9 4 S$37137001 |21 -24
L6 -4-1-8 28 G -7 14 $37352009 |E2 -44-1
S03659001 |E2 -44-5-17 | 10 $11079001 JL2 -2-1-3 20 L4 -6-1-2
L2 -2-1-17 20 $11080001 JL2 -2-1-5 20 537362001 |C -18
L2 -2-1-17 20 516121101 JL1 -1 18 $37369001 | K -1
L6 -4-1-13 28 516253001 |J -1-27 16 $37370001 [L7 -22
$03692001 |L5 -8 26 518642009 1Z1 -21 30 $37437009 |E2 -44
503693001 JL5 -9 26 $18707123 |22 -27 32 $37438009 |E2 -44
503695001 | E2 -44-3 10 518707124 |22 -27 32 $37439000 |[F -70
L4 -6-1-5 24 $20130009 |Z1 -6 30 537444001 |E1 -9
$03701001 | L2 -2 20 $20131009 | z1 -6-1 30 537805001 | L4 -7-2
S03704002 1F - 11 12 520132009 |Z1 -6-1-1 30 538181001 | L7 -21
S03705001 | L4 -7-1-1 24 $20133001 | Z1 -6-1-2 30 $38636001 Z2 -100
$03706001 L4 -7-1-2 24 520134001 |Z1 -6-1-3 30 539086001 | L3 -12-4
$03707001 JL4 -7-1-3 24 520135001 | Z1 -6-1-4 30 539092000 |E1 -69
S03712001 | L6 -4-1-6 28 520740101 |C -25 4 539822009 jL4 -6
$03714001 | L4 -7-1 24 $29954001 |E2 -44-5-10 | 10 539823009 | L4 - 6-1
$03719001 |D -1-1-1 6 L2 -2-1-10 20 013710512 |[F  -5-1
$03720001 |D -1-1-2 6 529998001 |E2 -44-5-2 10 013710712 {F  -19
505724001 |B -10 2 L2 -2-1-2 20 J -19
505725001 jC -8-8 4 $29999001 | E2 -44-5-4 10 J  -1-1n
506057001 }J -1-12 16 L2 -2-14 20 J -1
506253201 |J -1-25 16 $30001001 | E2 -44-5-3 10 013719412 |L3 -5-1-11
S06432001 |J -1-15-4 16 L2 -2-1-3 20 L4 -6-1-1-11
S07995001 |A -10-5 2 $30002001 jE2 -44-5-5 10 013750512 |G -16-2
S09043000 |E1 -67 8 L2 -2-1-5 20 013760712 |C -3
509143001 | LS -8-2 26 $30015001 JE2 -44-5 10 E1 -4
509144001 | L5 -8-1 26 L2 -2-1 20 014680622 |F -8-4
509145001 | LS -8-3 26 $30016001 |E2 -44-5 10 F -88
S09146001 |F -23 12 $31723001 |E1 -29 8 J  -1-26
509147001 |F -23-1 12 $31724001 |E1 -27 8 E2 -44-8
509482001 | LS -9-1 26 534278001 |[K -1-6 18 L4 -6-1-8
509483001 | L5 -9-2 26 534298001 |K -5 18 014710522 |[C -22
509484001 {LS -9-3 26 $34340001 JC -4-3 4 C -24
509485001 |L5 -9-5 26 $34341001 |C -4-1 4 014760622 |D -4
509486001 | LS5 -9-6 26 534806001 J|C -11-10 4 F -4
509487001 | L5 -9-8 26 $35727001 |C -17 4 F -10
509488001 | LS -11-1 26 $36590009 |A -10 2 F -204
509489001 | LS -11-2-1 26 $36591000 JA -10-1 2 K -1-7
509490001 [L5 -11-2-2 26 $36615001 |C -11 4 E1 -33
509491001 [LS -11-2-3 26 $36616001 JC - 11-1 4 E1 -35
509492001 | L5 -11-2-4 26 $36617001 | K -1-1 18 E1 -38
509493001 | L5 -9-7 26 $36622001 |D -14 6 L7 -21-2
509494001 | LS5 -9-4 26 536624001 jH -3 14 014770622 |B -9-1
509495001 [ L5 -11-2-6 26 536625001 |H -4 14 D -1-1-1-4
S09496001 | L5 -11-2-5 26 536626001 JE1 -8 8 D -5-1
509564001 | LS5 -11-2 26 536629001 |F -6 12 F -1-1
509655001 | L7 -20 28 $36630001 [F -6-1 12 F -11-1
509656001 | L7 -20-1 28 536632000 |F -70 12 G -1-1
S09657001 fL7 -20-1-1 28 $36633001 |F -15 12 G -5-1
509658001 | L7 -20-1-2 28 536642001 |C - 21 4 G -9-1
$09659001 | L7 -20-1-5 28 536693001 |C -11-11 4 E1 -5-1
509660001 |L7 -20-1-6 28 $36694001 |C -16 4 E1 -6-1
509686001 | L7 -20-1-3 28 536695001 |C -16-2 4 E1 -7-1
$10560001 JL3 -12-1 22 536696001 |B -1 2 014821022 [B  -1-1
510651001 | L3 -12-2 22 536697001 |B -1 2 cC -813
$10652000 | L3 -12-5 22 $36699001 |G -16 14 015770812 |[D -1-1-1-3
L3 -13-1 22 $36700001 |C -28 4 017082206 |Z2 -7-2-5
$10653000 J L3 -12-6 22 $36813001 | L7 -21-1 28 017711412 |E2 -44-6
L3 -13-2 22 $36816001 |A -10-8 2 L4 -6-1-6
510654001 JL3 -12 22 $37132001 | Z1 -24-1 30 018061022 |E2 -44-4
510655001 JL3 -13 22 537133001 |C -23 4 L4 -6-1-4
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CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
018061422 | L4 -7-2-1 24 062780812 |F -20-6 12 115080000 [E1 -3 8
018062022 |C -16-6 4 071055650 |C -7 4 115085001 {L1 -1 18

F -21 12 071079450 |C -5 4 115094001 JE1 -18 8
018400632 | Z1 -40 30 100136001 |J -1-10-6 16 115095001 JE1 -21 8
018680822 |F -6-3 12 ) -1-12-4 16 E1 -22 8
021060102 |21 -1 30 J  -1-155 16 115096000 | E1 -19 8
021400106 L4 -7-3-2 24 100251001 {A -10-9 2 115097001 |E1 -20 8
1 -7-1-2 30 100507000 |F -18 12 E1 -30-2 8
021660102 | Z1 -24-5 30 101572101 |Z1 -2-2 30 115098001 | E1 -31 8
021710102 | E1 -14 8 101706001 |G - 11-1 14 115099001 |E1 -32 8
021750112 J A -10-5-4 2 102571003 |C -14 4 115101001 |E1 -17 8
Cc -8-10 4 102707003 | L3 -5-1-5 22 115105001 |E1 -15 8
021800102 JC -11-14 4 L4 -6-1-1-5 | 24 115108301 JE1 -39 8
D -1-14 6 105161003 | L3 -12-3 22 115113001 |B  -1-3 2
025030232 | 21 -24-4 30 105329001 |A -19 2 115114001 |B -1-4 2
025060232 { F -20-7 12 105730001 |Z2 - 25-1 32 115115001 |B -1-5 2
K -1-13 18 105812003 |D -1-5 6 115116001 |B -1-6 2
Z1 -10 30 106436001 |A -27 2 115118001 B -3 2
025080236 |22 -7-2-8 32 106629002 | K -10 18 115126001 |F -3 12
025680232 | E2 -44-17 10 107153001 |G -12 14 115156001 | E2 -44-5-6 10
025710232 |A -10-7 2 107231002 |K -3 18 L2 -2-1-6 20
025800332 jC -11-8 4 107780001 | Z1 -3-1 30 L2 -2-1-6 20
Cc -11-13 4 108520009 |A -21 2 L6 -4-1-4 28
028080240 {22 -7-2-7 32 110104000 |A -24 2 115158001 | E2 -44-5-9 10
032422003 | Z2 -101 32 110124001 |G - 13-1 14 L2 -2-1-9 20
035412006 § Z1 -6-2 30 110161004 JC -16-5 4 L2 -2-1-9 20
047250642 | E2 -44-5-8 10 F -73 12 L6 -4-1-5 28
L2 -2-1-8 20 K -15 18 115163001 JE2 -44-5-13 | 10
L2 -2-1-8 20 L4 -7-1-6 24 L2 -2-1-13 20
048040342 [ K -1-14 18 110744002 |F -23-2 12 L2 -2-1-13 20
048050342 |F -8-7 12 112751003 |C -4-4 4 L6 -4-1-9 28
K -1-11 18 112758009 |J -17 16 115164001 |E2 -44-5-14 | 10
048080142 |C -26 4 114980001 |E1 -41 8 L2 -2-1-14 20
060670512 | L3 -5-7 22 114982000 A - 11 2 L2 -2-1-14 20
L4 -6-7 24 114984000 |A -10-3 2 L6 -4-1-10 28
062401416 | L4 -7-3-3 24 A -13 2 115165001 | E2 -44-5-15 | 10
Z1 -7-1-3 30 114985001 |A -14 2 L2 -2-1-15 20
062670712 J L3 -5-19 22 114986101 |A -16 2 L2 -2-1-15 20
14 -6-1-1-9 24 114988001 |A -20 2 16 -4-1-11 28
062670812 JL3 -5-1-4 22 114992000 |C -4-2 4 115166001 | E2 -44-5-16 | 10
L4 -6-1-1-4 24 114997001 |C -6 4 E2 -44-13 10
062671212 |D -11-3 6 115000000 |C -8-9 4 L2 -2-1-16 20
062680512 JA -15 2 115004001 jC -8-6 4 L2 -2-1-16 20
E1 -16 8 115008000 jC -10 4 L6 -4-1-12 28
E2 -44-5-7 10 G -8 14 L7 -20-1-7 28
L2 -21-7 20 115011201 jC  -11-3 4 115183101 }J -1-13 16
L2 -2-1-7 20 115012002 |C -11-4 4 115186001 |J  -1-12-1 16
062680812 | E2 -44-5-18 | 10 115018001 JC -11-12 4 115187101 }J  -1-10-3 16
L2 -2-1-18 20 115022001 {C -13 4 J -1-12-2 16
L2 -2-1-18 20 115025001 |A -10-5-2 2 J  -1-15-2 16
L6 -4-1-14 28 115042001 |D -1-1-5 6 115188002 |J -1-12-3 16
062710612 |D -13 6 115048101 |D -1-2-1 6 115215100 |C -1 4
J -1-6 16 115053014 |21 -5 30 115268002 A -10-5-3 2
J  -114 16 115053016 |D -9 6 115275001 {A -17 2
L4 -7-1-4 24 Z1 -5 30 115947001 |Z1 -12 30
062711012 }J -2 16 115053018 J 21 -5 30 116016001 L4 -7-3-4 24
J -4 16 115066000 |G - 16-1 14 Z1 -7-1-4 30
J -16 16 115067001 |G -16-3 14 116185209 | L4 -7-3 24
E1 -40 8 115068001 |G -16-5 14 21 -741 30
L3 -5-5 22 115073001 |H -5 14 116694001 |Z2 -7-2-6 32
L4 -6-5 24 115076001 {H -6 14 117437109 J L4 -7-3-1 24
062711212 |A -10-6 2 115077001 |H -7 14 Z1 -7-1-1 30
062761612 |F - 71 12 115078101 JE1 -1 8 117934009 JA -22 2
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117936009 |A -23 2 147691000 |A -28 2
118064001 | Z1 -4-3 30 148425002 |D -1-1-2-1 6
118539001 | L6 -4-1-3 28 148924101 |J -1-10-5 16
118541001 | L6 -4-1-2 28 149996001 |C -8-12 4
118837001 | Z1 -2-1 30 Cc -11-15 4
119270001 122 -25 32 150416001 JL5 -11 26
119271001 }Z2 -25 32 150553001 | K -1-12 18
119707003 |22 -7-2-3 32 150554002 |C -11-5 4
119708001 | Z2 -7-2-4 32 150556001 JJ -1-16 16
120990001 JL3 -5-1-13 22 E1 -66 8

L3 -5-4 22 E2 -44-12 10
L4 -6-1-1-13]| 24 151051101 |E1 -42 8
L4 -6-4 24 151601002 |G -16-4 14
122991001 |Z1 -1 30 151602001 |G -16-6 14
133188001 |Z2 -7-2-2 32 151605002 JA -10-4 2
133824001 |22 -26 32 151932001 | K -2 18
140553102 |D -10 6 153596001 |C -27 4
142205001 | Z1 -3-2 30 154684009 L3 -5-1-1 22
142307001 |A -10-5-1 2 L4 -6-1-1-1 24
142570009 L3 -5 22 154685001 | L3 -5-1-7 22
142656001 | L4 -7-4 24 L4 -6-1-1-7 24
Z1 -8 30 154686001 | L3 -5-1-10 22
142658001 | D - 1-1-1-1 6 L4 -6-1-1-10| 24
142677001 | L3 -5-1-2 22 155510001 JJ -12-4 16
L4 -6-1-1-2 24 155559001 | K -1-15 18
142678001 JL3 -5-1-3 22 156336001 |L3 -5-6 22
L4 -6-1-1-3 24 L4 -6-6 24
142680001 J L3 -5-1-12 22 156874001 |F -72 12
L4 -6-1-1-12| 24 159805001 jJ -1-10-4 16
142681001 | L3 -5-1-6 22 J  -1-153 16
L4 -6-1-1-6 24 181995001 |G - 11 14
142683101 | L3 -5-2 22
L4 -6-2 24
142684001 | L3 -5-3 22
L4 -6-3 24
142686001 | L3 -5-8 22
L4 -6-8 24
142687001 {L3 -5-10 22
L4 -6-10 24
142688001 | L3 -5-11 22
L4 -6-11 24
142689209 [ L3 -5-1 22
L4 -6-1-1 24
142706001 | L3 -5-1-8 22
L4 -6-1-1-8 24
142721001 |21 -4-1 30
143966001 | Z1 -24-2 30
144224001 | Z1 -16 30
144504001 |J -12-2 16
144505000 |J -12-3 16
144543001 | Z1 -9 30
145480101 JF -22 12
146049001 |21 -4-2 30
146354001 |F  -20-10 12
J =17 16
J -5 16
E2 -44-7 10
L4 -6-1-7 24
146360002 | F -20-9 12
E1 -24 8
E1 -43 8
147151000 |G -6 14
G_-10 14
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